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Primary 

Prevention

Secondary 

Prevention

10 year 

CVD risk 

>20%

Simvastatin 

40 mg or 

Pravastatin 

40 mg

One off LFT, no 

cholesterol check, 

not tolerated?-

stop and give 

lifestyle advice

Post 

MI/ACS/ste

nt

Chronic 

care of CVD

Atorvastatin 

80mg   

6 month

Simvastatin 40mg

At  8 weeks if TC>5 or 

LDL>3- then switch to 

Atorvastatin 40mg or 

Simvastatin 80mg

Annual lipid and liver 

assessment
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Familial Hyperlipidaemia

Definite diagnosis

Total cholesterol >7.5  and

LDL>4.9 and

Tendon xanthomas or these signs in 1st or 2nd degree relative

Possible diagnosis

Total cholesterol >7.5  and

LDL>4.9 and

FH of MI under 50 or FH of TC>7.5 (adult) 6.7 (child)

If this does not 

reduce LDL by 50% 

then add Ezetimibe 

(NICE 

recommendation) 

Treatment 

should 

endeavor to 

reduce LDL by 

50%

Initially 

Simvastatin 

40mg

If this does not 

reduce LDL by 50% 

then change to 

Atorvastatin 40mg 

and increase to 

80mg if needed

        


